



FLUOROPON®

CERTIFIED LABORATORY
TEST REPORT

100% Humidity

WATER RESISTANCE OF COATINGS USING WATER FOG APPARATUS

TEST PROCEDURES:	ASTM D 1735 FOR 2000 HOURS
PRODUCT TESTED:	VALSPAR FLUOROPON COATING ON ALUMINUM
TESTS RESULTS:	NO BLISTERING, NO LOSS OF ADHESION
SAMPLE NUMBER:	451A340
LOCATION:	THE VALSPAR CORPORATION FT. MYERS, FL

The VALSPAR CORPORATION certifies these tests to be true and accurate and performed by our laboratory.